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BN R SCHiIE A PR A 7 EFEA
Huizhou Bowen Manufacturing Limited Contact
ZARAL/MOIE | AR N T T L N r AT R —
Applicant Xinnan 1st Road, Xianan Village, Yuanzhou HiE: Tel. /
Town, Boluo County, Huizhou City, Guangdong ’ '
Province, P.R.China
RO ST E A R 2 )
s g Huizhou Bowen Manufacturing Limited
A B /L ‘
2 | Vemutacturer | /AR B T 5 EL G Pl A 577 — B
[ ga Xinnan 1st Road, Xianan Village, Yuanzhou Town, Boluo County, Huizhou City,
Fa :i Guangdong Province, P.R.China
e}
i# PEdh 448K Kaze — i1 Fiki: KAZE
fit < Sample Name Kaze Disposable Face Mask Trademark
EO
g & BE b BB 95/
Ez g Sample Count 95Pieces
oo | FERED SR, Light (Kaze-04) G /
R § Information |[Size or Colour
£ |of Submitted |Specification
Sample RS , Sﬁfﬁf@%ﬂ; ,
Quality Grade atety
Category
PR T BT 2021-04
Style No. or
Order No.
\/] 2 4\\{ T .
%ﬁff GB/T 32610-2016  H# B4 M B AR
Standards Technical specification of daily protective mask
FE iR
Test Part W27 See Page 2
Description
e T
Rt miphy | TR " i
o Date of 2021-04-23 -
Test Type Commission Test .. Date o}
Submission
S % H 3
s 2021-04-23 ~
Test Date To
PAT R iE DBt L
Test Standards See next page(s)
For e 45 R S G M LB DL
R 56 25 18 Test results and compliance refer to next page(s)
Conclusion Ky 2 for 26 25
Stamp of Inspection Unit
H/IE y
Remarks
o ~Z g Hik: ' Gt : LT =
= — D =i . [
Approver ﬁ .Z-r"% Checker y.e;_,éh_[:n,l____ Editor /E 1%”/1]"
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MR Test Part Description

01#
02#
03#
04#
05%#
06#
07#
08#
09#
10#
11#
12#

M1 EMask-7K B L Royal Blue
[ EMask—{# 4% Forest Pine
1 ZEMask-B5 4 Powder Blue
M EMask—f% . Citrus Orange
1 EMask—i84% {0 Sweet Pea
1 EMask-%2f4 Ultraviolet
M #EMask—Kff Sandy Beige
M EMask—£# . Maroon

M S Mask—#k&L & Fuchsia

1 EEMask—KAL4 Racing Red
1 BEMask—#4L {4 Rose Quartz
1 EMask—K K Dove Grey
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S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
01# M EMask-7£ B Royal Blue
M SR A RA
AR THiEHE
i AT R HoAth
B i B RE
The mask
HMULE R surface shall e
Appearance / / have no + gzgz GB/T 32610-2016
Requirement damage, oil
stain,
deformation
and other
obvious
defects.
02# H ®EMask-VR&Ef Forest Pine
T 8 0 72 I
4] I I
Colour Fastness to E@ Gr’fde >4 4-5 g:ss GB/T 29865-2013
Rubbing Y
T 8 0 72 I i % . .
Colour Fastness to Wet Grad / 4-5 / GB/T 29865-2013
Rubbing © ade
03# FEMask-E % Powder Blue
i B 8 0 PR i
v sy
Colour Fastness to ;igg GfﬁZe =4 4-5 gz;z GB/T 29865-2013
Rubbing Y
i B 8 0 PR i .
M Q
Colour Fastness to ﬁif% GfﬁZe / 4-5 / GB/T 29865-2013
Rubbing
04# O EMask-#%&f Citrus Orange
= ARA H
I AN A= A St A
Ethylene Oxide / ng/g <10 (ﬁﬂ;ﬁﬁt@i “dg/g) 11“' GB/T 14233. 1-2008
Residual erecte ass
(< 2pg/g)
05# H EMask-784% 0 Sweet Pea
i B 44 £ 7
4] e A
Colour Fastness to ;fﬂ% G Jz =4 4-5 gTE] GB/T 29865-2013
Rubbing Ty rade ass
SRR Jee A1 B2
i B 44 £ 7 i %
Colour Fastness to Wot Grad / 4-5 / GB/T 29865-2013
Rubbing ¢ rade

06# 1 EMask—48f Ultraviolet
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S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
A TRALEEFE
Samples Without
Pretreatment:
1: 99.9
2: 99.9
3: 99.9
4: 99.9
LA R :
SaltH§e£:um K =90 D: 99.9
TIAL R
Samples With
Pretreatment:
1: 99.9
e 2: 99.8
R 5. 99 8
Ango E.”EMT 998 | e
. . 1w/ inimum: . e 3
Fllﬁrgtlon A ELRE Pass GB/T 32610-2016
Efficiency .
(Grade 11D Samples Without
¢ Pretreatment:
1: 96.5
2: 97.6
3: 96.5
. 4: 96.6
Y M A TR )
}ﬁ&.£§$$nn
Samples With
Pretreatment:
1: 96.0
2: 95.7
3: 95.9
f/MEMinimum: 95.7
07# [ Mask—Kff Sandy Beige
" A H
Eﬁ@%ﬁ% N st I\
Formaldehyde / mg/kg <20 (1&;ﬁ§%£§f§§gzg/kg> 32;1 GB/T 2912. 1-2009
Content (< 20mg/kg)
08# [ EBMask—f#f Maroon
pH{H S AEHL _ i _
oH Value KC1 Extract / 4.0~8.5 6.5 Pass GB/T 7573-2009
09# 1 EMask-#k4L 5 Fuchsia
i JBE 4% 8 2
S v sy
Colour Fastness to ;igg fo;e =4 4-5 g:;l GB/T 29865-2013
Rubbing Y
T P 6 2 .
M 3 Q
Colour Fastness to ﬁf%% G£§Ze / 4-5 / GB/T 29865-2013
Rubbing ©

10# HEMask-KALE Racing Red
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S . Standard Conclu Test Method/
Test Items Description Unit . Results .
Requirement sions Remarks
A Hh
AT O3 R E0RE 75 7 e ekl 2 H (R Tk HiB5mg /kg) iy B
Azo / mg/ke Not Used Undetected Pass GB/T 17592-2011
(< 5mg/kg)
11# [ EBMask— ¥4l 4 Rose Quartz
A TRALFEFE T
Samples Without
Pretreatment:
1: 62
. < : = _
Insp%ratory / Pa 175 TR, Pass GB/T 32610-2016
Resistance .
Samples With
Pretreatment:
1: 66
2: 68
12# M EMask—KIK{t Dove Grey
AT A BEAE
Samples Without
Pretreatment:
1: 43
WESBH T 2: 40 (i
. < : 40 _
Exp{ratory / Pa 145 T ETRE Pass GB/T 32610-2016
Resistance .
Samples With
Pretreatment:
1: 37
2: 45

R “+7 NFFEARMEER, X7 FORAFFEIRHEER .

+ Meet the standard requirements, X Not Meet the standard requirements.
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